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Project No.* 1111-111_1111111111'
Material Code I I I I Lab No.* I I I-II I I I I I
~te Sampled I I I:' I I_I I I SU1:mitted By I I I I I PURPOSE COCES
Q;uanti ty, Gal. I I I I I I I Purpose Ccxie LJ 1. Proto Cont.
Source COOe* I... I Spec Ccxi LJ 2. Verlf..I I I .e 3. Accept.nce
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Id t * I I I I I LJ .5. R...mpleen .I I I I I Unit of Pay LJ l-.I'~lltic C..c" 1~1'~111 Ct.t.' 6, Source Appr.
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Penetration @ 25C TEST RESULTS

Determination 1 Penetration @ 25C I I I I
Determination 2

Determination 3 Viscosity @ 135C,SSF I I I I
Total
Time S C Viscosity Kin. @ l35C,CS I I I I I
Time S C Visco ABS. @ 60c Poises I I I I I I

..
Wt of Flask + Sample, gm Sol~bilityIn Trichlor I I I 181 I

Wt of Flask, gm
Wt of Sample, gm Flash Point C.O.C.,F I I [ I
Wt of Cru + Mat After Filtration,gm

;-.'. Wt of Crucible + Material, gin

'\,"1 Wt Insoluble, gin
Wt Soluble, gin

Time S C Res. Visco @ 60c Poises I I I I I I
..'.",

Specific Gravity @ 60c , Res. Du_ctility @ 25C I I [ I

Wt of PYC + St 1 = PJ\SS
Wt of FYC + Water, gm Spot Test (Std. Naphtha Solvent) L-J 2 = FAIL
Wt of FYC + St + Asphalt, gin
Wt of PYC + St + Asph.+ Water,gm Specific Gravity @ 60F I 18[ [ I I

TFO Test -Wt Loss %
a b

A Wt of Pan + Sample TFO Test -Wt.Loss % I 181 [ J
B Wt of Pan + Residue

C Wt of Loss (A -B)
D Wt of Pan
E Wt of Sample (A -D)
F Tot. Wt Loss (Ca + Cb)G Tot. SampleFWt (Ea + Eb) , I

% Wt Loss (a x 100) \' i

Re~ks * I I I I I I I I I I I I I I I I I I I I I I I I I I I I
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% Pay I I I I
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